



Test Report

No.:SCT-A20150722-008N

Page 1 of 3

Sample Name	EPDM Specimen	Sample Quantity	2 pcs
Sample Description	Packaging intact,Solid	Type	/
Manufacturer	/	Serial No.	/
Client	Qingdao Todo Rubber Co., LTD		
Client Address	Room 924, Mini Building, No. 498 Jiushui East Road, Licang District,Qingdao, China		
Consigned Date	2015-07-22	Consignor	Liu Bin
Sample No.	SCT-A20150722-008N	Test Type	Entrusted Test
Test Item	Power frequency voltage withstanding test(In norm air,60kV,1min), Lightning shock voltage withstanding(150kV),Partical discharge under 30kV voltage		
Main Test Equipment	Breakdown meter,Lightning impulse test system,Digital analysis system for partial discharge etc.		
Test Standard	GB/T 1408.1-2006 Electrical strength of insulating materials. Test methods. Part 1:Tests at power frequencies GB/T 1408.3-2007 Electric strength of insulating materials. Test methods. Part 3:Additional requirements for 1,2/50 μ s impulse tests GB/T 7354-2003 Partial discharge measurements		
Test Conclusion	The results refer to page 2.		
Remark	The test result is only responsible for the sent sample.		



Approved by:

A 起

Reviewed by:

李松

Edited by:

刘丽伟

Test Report

No.:SCT-A20150722-008N

Page 2 of 3

No.	Test Item	Norm	Test Result	Evaluation	Remark
1	Power frequency voltage withstanding test(In norm air,60kV,1min)	/	Pass	/	/
2	Lightning shock voltage withstanding(150kV)	/	Pass	/	/
3	Partical discharge under 30kV voltage, pc	/	3.97	/	/
Remark	/				
End of Form					



Test Report Additional Explanatory Note

No.:SCT-A20150722-008N

Page 3 of 3



Fig.1 The picture of sample

The End of Report